



ميديل ايست لخدمات الفحص Middle East Testing Services

TEST REPORT

Report No.: MR-241123-007

Client / Establishment	: M/s. Legoplast Plastic Manufacturing L.L.C Tel:+97144471156 P.O. Box 566481 Jebel Ali Industrial Area, 68 Street S02 Bldg 27 United Arab Emirates
-------------------------------	--

Sample ID	: MS-241123-007
Sample Receiving Date	: 24/11/2023
Reporting Date	: 01/12/2023
Date of Analysis	: 24/11/2023-30/11/2023
Tested by	: RE
Issue No	: 01(Re-Issue Date: NA)

Sample Information:

Sample Description	Model 2
Reference No.	: 02-40/50/60/75

Test Results:

Parameter	Test Method	Load Applied (kN)	Load Applied (kg)	Observation
Load Test (Before heating 100°C)	METS-IP-265	2.09	213.18	Sample Deformed
Load Test (After heating 100°C)		1.82	185.24	Sample Deformed

Note: No traceability details were provided by client.

Test Location: Ajman

Prepared by

Chemist
Material Science Division (MSD)
Employee Code: METS AJ EC 220



Verified by

Team Head
Material Science Division (MSD)
Employee Code: METS AJ EC 110

The above test results are only applicable to the sample (s) referred above. This report shall not be reproduced except in full, without the written approval of METS laboratory.

For further clarification of reports, please contact qc@metslab.com



APPENDIX

Image Of Tested Sample

